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1 General Description
1.1 Information

1.1.1 RF General Information

Frequency Range (MHz) Bluetooth Mode Ch. Frequency (MHz) Channel Number
2400-2483.5 LE 2402-2480 0-39 [40]
Band Mode BWch (MHz) Nant
2.4-2.4835GHz BT-LE 1 1
Note:
. Bluetooth LE uses a GFSK (1Mbps) modulation for DSSS.
. BWch is the nominal channel bandwidth.
. Nss-Min is the minimum number of spatial streams.
. Nant is the number of outputs. e.g., 2(2, 3) means have 2 outputs for port 2 and port 3. 2 means have 2
outputs for port 1 and port 2.

1.1.2 Antenna Information

Gain (dBi)
2.4GHz | 5GHz Antenna
Ant. Brand Part Number Connector| WLAN | 5GHz 5GHz
Port Port Type BT
2.4GHz | Band 1 | Band 4
1 1 2 |WHAYU| C059-510402-A | DiPOle || pey 221 | 270 | 280 -
Antenna
2 2 3 |WHAYU| C059-510402-a | DiPOIE | pey 228 | 281 | 234 -
Antenna
3 3 1 |WHAYU| c059-510402-A | PiPOle | pex 241 | 197 | 251 -
Antenna
4 1 - |WHAYU| co59-510402-A |  PIFA I-PEX - - - 2
Antenna

Note: The EUT has four antennas.
For WLAN function (3TX, 3RX):
Ant. 1 ~ Ant. 3 can be used as transmitting/receiving antenna.
Ant. 1 ~ Ant. 3 could transmit/receive simultaneously.
For Bluetooth function (1TX, 1RX):

Only Ant. 4 can be used as transmitting/receiving functions.
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1.1.3 Mode Test Duty Cycle

Mode DC DCF(dB) T(s) VBW(Hz) 2 1T

BT-LE 0.652 1.858 408.125u 3k

1.1.4 EUT Operational Condition

EUT Power Type From Power Adapter

Test Software Version telnet

1.1.5 Table for Class Il Change

This product is an extension of original one reported under Sporton project number: FR7N0218AD

Below is the table for the change of the product with respect to the original one.

Modifications Performance Checking
1. DTS Bandwidth
) . 2. Maximum Conducted Output Power
Changing the testing tool command )
3. Power Spectral Density
4. Emissions in Restricted Frequency Bands
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFR FCC Part 15

ANSI C63.10-2013

FCC KDB 558074 D01 v04

FCC KDB 412172 D01 v01r01

* o o

1.3 Testing Location Information

Testing Location
O |[HWAYA ADD : No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456 FAX : 886-3-318-0055
X |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL :  886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Brian Sun 22°C/ 54% Mar. 27, 2018~Apr. 03, 2018

Test site Designation No. TW0006 with FCC.
Test site registered number IC 4086D with Industry Canada.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test ltems Uncertainty Remark
Conducted Emission 1.7 dB Confidence levels of 95%
Output Power Measurement 1.33 dB Confidence levels of 95%
Power Density Measurement 1.27 dB Confidence levels of 95%
Bandwidth Measurement 9.74 x10® Confidence levels of 95%
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2 Test Configuration of EUT
2.1 Test Channel Mode

Mode Power Setting

BT-LE(1IMbps) -

2402MHz Default
2440MHz Default
2480MHz Default

2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item DTS Bandwidth

Maximum Conducted Output Power

Power Spectral Density

Emissions in Non-restricted Frequency Bands

Test Condition Conducted measurement at transmit chains

Note 1: The EUT supports AP/Repeater/slave without radar detection/Mesh, only Repeater mode has been
tested and recorded in this test report.
Note 2: The EUT can only be used in Z axis position.

2.3 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

2.4 Accessories

Accessories

No. Equipment Brand Model Name Rating
Name Name
INPUT: 100-240V~50/60Hz, 0.6A
1 Adapter 1 DVE DSA-18PFR-12 FUS 120150 Output: +12V, 1.5A
INPUT: 100-240V~50/60Hz, 0.6A
2 Adapter 2 DVE DSA-18CB-12 FCA 120150 Output: +12V, 1.5A

Others

US Plug*1 (For adapter 2 use)
RJ-45 cable*1, Non Shielded, 1m

Note: The power adapter does not affect the test result of RF tests, so only adapter 1 tested and recorded in this

report.
TEL : 886-3-656-9065 Page Number : 80f16
FAX : 886-3-656-9085 Issued Date . Apr. 30, 2018

Report Template No.: CB Verl.0 Report Version : 01



FCC RADIO TEST REPORT Report No. : FR7N0218-04

2.5 Support Equipment

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 NB DELL E4300 DoC
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3 Transmitter Test Result
3.1 DTS Bandwidth
3.1.1 6dB Bandwidth Limit

6dB Bandwidth Limit

Systems using digital modulation techniques:

= 6 dB bandwidth = 500 kHz.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

= For the emission bandwidth shall be measured using one of the options below:

X Refer as FCC KDB 558074, clause 8.1 Option 1 for6 dB bandwidth measurement.

] Refer as FCC KDB 558074, clause 8.2 Option 2 for6 dB bandwidth measurement.

L] Refer as ANSI C63.10, clause 6.9.1 for occupied bandwidth testing.

3.1.4 Test Setup

Emission Bandwidth

(==

Spectrum
Analyzer

3.1.5 Test Result of Emission Bandwidth

Refer as Appendix A
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3.2 Maximum Conducted Output Power

3.2.1 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

* If Grx < 6 dBi, then Poy < 30 dBm (1 W)

= Point-to-multipoint systems (P2M): If G1x > 6 dBi, then Pg, = 30 — (G1x — 6) dBm
* Point-to-point systems (P2P): If Gy > 6 dBi, then Pg = 30 — (G1x — 6)/3 dBm

= Smart antenna system (SAS):

- Single beam: If Grx > 6 dBi, then Pgy = 30 — (G1x — 6)/3 dBm

- Overlap beam: If Gyx > 6 dBi, then Pg,; = 30 — (G1x — 6)/3 dBm

- Aggregate power on all beams: If Grx > 6 dBi, then Po,; = 30 — (G1x — 6)/3 + 8dB dBm

Pout = maximum peak conducted output power or maximum conducted output power in dBm,
Grx = the maximum transmitting antenna directional gain in dBi.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.2.3 Test Procedures

Test Method

* Maximum Peak Conducted Output Power

] Refer as FCC KDB 558074, clause 9.1.1 Option 1 (RBW = EBW method).

] Refer as FCC KDB 558074, clause 9.1.2 Option 2 (peak power meter for VBW = DTS BW)

= Maximum Conducted Output Power

[duty cycle = 98% or external video / power trigger]

L] Refer as FCC KDB 558074, clause 9.2.2.2 Method AVGSA-1 (spectral trace averaging).

] Refer as FCC KDB 558074, clause 9.2.2.3 Method AVGSA-1 Alt. (slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

] Refer as FCC KDB 558074, clause 9.2.2.4 Method AVGSA-2 (spectral trace averaging).

] Refer as FCC KDB 558074, clause 9.2.2.5 Method AVGSA-2 Alt. (slow sweep speed)

RF power meter and average over on/off periods with duty factor or gated trigger

X Refer as FCC KDB 558074, clause 9.2.3 Method AVGPM-G (using an RF average power meter).

= For conducted measurement.

= |f the EUT supports multiple transmit chains using options given below:
Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)
of all ports for each individual sample and save them.

= |f multiple transmit chains, EIRP calculation could be following as methods:
Piota = P1 + P2 +... + Py,
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPota = Protar + DG

3.2.4 Test Setup

Maximum Conducted Output Power (Power Meter)

3.2.5 Test Result of Maximum Conducted Output Power
Refer as Appendix B
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3.3

Power Spectral Density

3.3.1 Power Spectral Density Limit

Power Spectral Density Limit

Power Spectral Density (PSD)<8 dBm/3kHz

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

Peak power spectral density procedures that the same method as used to determine the conducted output
power. If maximum peak conducted output power was measured to demonstrate compliance to the output
power limit, then the peak PSD procedure below (Method PKPSD) shall be used. If maximum conducted
output power was measured to demonstrate compliance to the output power limit, then one of the average
PSD procedures shall be used, as applicable based on the following criteria (the peak PSD procedure is
also an acceptable option).

X Refer as FCC KDB 558074, clause 10.2 Method PKPSD (RBW=3-100kHz; Detector=peak).

[duty cycle = 98% or external video / power trigger]

[] Refer as FCC KDB 558074, clause 10.3 Method AVGPSD-1 (spectral trace averaging).

] Refer as FCC KDB 558074, clause 10.4 Method AVGPSD-2 (slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

[] Refer as FCC KDB 558074, clause 10.5 Method AVGPSD-1 Alt (spectral trace averaging).

] Refer as FCC KDB 558074, clause 10.6 Method AVGPSD-2 Alt. (slow sweep speed)

For conducted measurement.

= If The EUT supports multiple transmit chains using options given below:

X  Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911, In-band
power spectral density (PSD). Sample all transmit ports simultaneously using a spectrum
analyzer for each transmit port. Where the trace bin-by-bin of each transmit port summing can
be performed. (i.e., in the first spectral bin of output 1 is summed with that in the first spectral bin
of output 2 and that from the first spectral bin of output 3, and so on up to the NTX output to
obtain the value for the first frequency bin of the summed spectrum.). Add up the amplitude
(power) values for the different transmit chains and use this as the new data trace.

[] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The maximum
value (peak) of each spectrum is determined. These maximum values are then summed
mathematically in linear power units across the outputs. These operations shall be performed
separately over frequency spans that have different out-of-band or spurious emission limits,

[l Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N). Or
each transmit chains shall be add 10 log(N) to compared with the limit.
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3.3.4 Test Setup

Power Spectral Density

=

Spectrum
Analyzer

3.3.5 Test Result of Power Spectral Density

Refer as Appendix C
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3.4 Emissions in Non-restricted Frequency Bands

3.4.1 Emissions in Non-restricted Frequency Bands Limit

Un-restricted Band Emissions Limit

RF output power procedure Limit (dB)
Peak output power procedure 20
Average output power procedure 30

Note 1: If the peak output power procedure is used to measure the fundamental emission power to demonstrate
compliance to requirements, then the peak conducted output power measured within any 100 kHz
outside the authorized frequency band shall be attenuated by at least 20 dB relative to the maximum
measured in-band peak PSD level.

Note 2: If the average output power procedure is used to measure the fundamental emission power to
demonstrate compliance to requirements, then the power in any 100 kHz outside of the authorized
frequency band shall be attenuated by at least 30 dB relative to the maximum measured in-band
average PSD level.

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

= Refer as FCC KDB 558074, clause 11 for unwanted emissions into non-restricted bands.

3.4.4 Test Setup

Emissions in Non-restricted Frequency Bands

[

Spectrum
Analyzer

3.4.5 Test Result of Emissions in Non-restricted Frequency Bands
Refer as Appendix D
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4 Test Equipment and Calibration Data

Instrument Manufacturer Model No. Serial No. Characteristics CaI:Dbration Calibration Remark
ate Due Date
i‘;‘;f;rz“er:‘ R&S FSV40 100979 9kHz~40GHz | Dec. 21, 2017 | Dec. 20, 2018 (CToﬁgf_%eB‘;'
RF Cable-high | Woken RGA02 | High Cable-06 |1 GHz — 26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018 gol_j‘gfcé%‘;
RF Cable-high Woken RG402 High Cable-07 | 1 GHz —26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018 (CTOFr"gf_%%‘i
RF Cable-high | Woken RG402 | High Cable-08 | 1 GHz —26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018 gol_j‘gfcé%‘;
RF Cable-high Woken RG402 High Cable-09 | 1 GHz —26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018 (CTOFr"gf_%%‘i
RF Cable-high Woken RG402 High Cable-10 | 1 GHz —26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018 (CTol_?gf_%%‘;
Power Sensor | Agilent U2021XA | MY53410001 | 50MHz~18GHz | Nov. 20,2017 | Nov. 19, 2018 ?Toﬁgf_%%‘;
Note: Calibration Interval of instruments listed above is one year.
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EBW-DTS Result Appendix A

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
2.4-2.4835GHz
BT-LE(1Mbps) 650k 1.032M 1MO3F1D 647.5k 1.032M

Max-N dB = Maximum 6dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth;

Result
Mode Result Limit Port 1-N dB Port 1-OBW
(Hz) (Hz) (Hz)
BT-LE(1Mbps)
2402MHz Pass 500k 650k 1.032M
2440MHz Pass 500k 647.5k 1.032M
2480MHz Pass 500k 648.75k 1.032M

Port X-N dB = Port X 6dB down bandwidth; Port X-OBW = Port X 99% occupied bandwidth;

SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory Page No. : 1of2
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BT-LE(1Mbps) EBW
2402MHz 27/03/2018
Ch Freq 0- Ch Freq
2.402GHz -5 2.402GHz
Span -10- Span
2.5MHz e 2.5MHz
RBW RBW
100kHz == 2kHz
VBW -25-| VBW
300kHz - 100kHz
Sweep Time = Sweep Time
100ms 100ms
Detector Type -40- Detector Type
[pesk || -5+ [sample |
1 204 I ! | | I ! 65+ I ! | | I !
Portl [/ 2.400756G 24015G 2.4026G 2.4035G 2403256 2.400756G 24015G 2.4026G 2.4035G 2403256
6dB(Hz)  FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) LimitHz) | Port
650k 2.40166G 240231G 1.032M 2401486 2402512G 500k 1
BT-LE(1Mbps) EBW
2440MHz 27/03/2018
Ch Freq 0- Ch Freq
2.44GHz -5 2.44GHz
Span 10- Span
2.5MHz = 2.5MHz
RBW RBW
100kHz =I5 20kHz
VBW -25-| VBW
300kHz e 100kHz
Sweep Time = Sweep Time
100ms 100ms
Detector Type -40- Detector Type
[pesk || -5- [sample |
[ 1 304 ! | | | ! |
Portl [~ 2438756G 243056 2446 244056 2441256
GdB(Hz) Fl-6dB{Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz) Port
647.5k 2.43966G 2440308G  1.032M 2430483G 24405156 500k 1
BT-LE(1Mbps) EBW
2480MHz 27/03/2018
Ch Freq 0- Ch Freq 0- .
248GHz -5- 248GHz = |
5 -10-| '
pan 10 Span :
2.5MHz 2.5MHz 157 :
15- 20— ;
RBW RBW
_20-| -25-|
100kHz 20kHz o ! !
VBW -25- VBW . | :
300kHz e 100kHz - 3 ;
Sweep Time e Sweep Time 45 ‘ '
100ms 100ms 50 ; :
Detector Type -40- Detector Type 55 :
Peak -45-] Sample 60~ :
V| =304 1 | | i 1 | 65—, 1 i | ) 1 |
Portl [/ 247875G 24795G 248G 2.4805G 2481256 247875G 24795G 248G 2.4805G 2481256

6dB(Hz) FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz) Port
648.75k 2479666 24803086 1.032M 2479486 24805126 500k 1

SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory Page No. : 2o0f2



AV Power-DTS Result

Appendix B

Summary
Mode Power Power
(dBm) (W)
2.4-2.4835GHz
BT-LE(1Mbps) a1n 0.00067
Result
Mode Result Gain Power Power Limit
(dBi) (dBm) (dBm)
BT-LE(1Mbps)
2402MHz Pass 2.00 -1.76 30.00
2440MHz Pass 2.00 -1.71 30.00
2480MHz Pass 2.00 -1.88 30.00

SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory
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PSD-DTS Result

Appendix C

Summary
Mode PD
(dBm/RBW)
2.4-2.4835GHz
BT-LE(1Mbps) -14.38
RBW=3kHz.
Result
Mode Result Gain PD PD Limit
(dBi) (dBm/RBW) (dBm/RBW)
BT-LE(1Mbps)
2402MHz Pass 2.00 -14.38 8.00
2440MHz Pass 2.00 -15.71 8.00
2480MHz Pass 2.00 -15.61 8.00
RBW=3kHz.
SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory Page No. : 1lof2




PSD-DTS Result

Appendix C

BT-LE(1Mbps) PSD
2402MHz 27/03/2018
Ch Freq =15 Portl |
2.402GHz = ’
Span 20—
L5MHz 25-
RBW 204
3kHz
VEWY el
10kHz ~o
Sweep Time -45-
321ms -50-
Detector Type _55-
Peak 60~
65|
-10-, | i i i | i
2.40125G 2.4015G 2401756 2.402G 240225G 2.4025G 240275G
Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-14.38 -14.38 -14.38
BT-LE(1Mbps) PSD
2440MHz 27/03/2018
Ch Freq 15+ Port1 W
244GHz -20- I ’
Span 25+
L5MHz
REW <7
3kHz =5
VBW 404
10kHz el
Sweep Time 2
321ms S
Detector Type -55-|
Peak 60—
‘ T -85
-10-, | | | ! | !
2.43925G 2.4395G 2.43975G 244G 2.44025G 2.4405G 2.44075G
Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-1571 -1571 -1571
BT-LE(1Mbps) PSD
2480MHz 27/03/2018
Ch Freg 15 Portl W
248GHz 1= ’
Span 25—
L5MHz 304
RBW =
3kHz
VBW =15
10kHz ih
Sweep Time -50-
321ms 55—
Detector Type 60-
Peak 65—
=70
-15 Tl 1 1 1 I 1 I
2.47925G 24795G 2.47975G 248G 2.48025G 2.4805G 248075G
Sum FD Portl
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-15.61 -15.61 -15.61
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CSE Non-restricted Band-DTS Result Appendix D

Summary
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) | (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
2.4-2.4835GHz
BT-LE(1Mbps) Pass 2.479993G -151 | -3151 | 1910192G | -57.73 | 2.39958G | -57.64 | 2.485112G | -56.92 6.9884G -49.62 1
Result
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) | (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
BT-LE(IMbps)
2402MHz Pass 2.402171G 089 | -30.89 | 1.946896G | -57.50 | 2.399952G | -56.06 2.4853G -56.89 6.971514G -50.78 1
2440MHz Pass 2.44008G -1.84 | -31.84 | 1775216G | -58.28 | 2.399084G | -57.87 2.48368G -57.93 6.974328G -50.59 1
2480MHz Pass 2.479993G -151 | -3151 | 1910192G | -57.73 | 2.39958G | -57.64 | 2.485112G | -56.92 6.9884G -49.62 1
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CSE Non-restricted Band-DTS Result Appendix D
BT-LE(1Mbps) CSE NdB
2402MHz 27/03/2018
[ 10- ][ 10- 1 o1 [~ ]
0- 0-
-10- -10-
-20- -20-
301 : 30-
40— -40-
-50- -50-
PN {PR——"
-70- -70-
80—y, | | -80-, | | | | | ] | \ ' | | o
2.398G 245G 2.4855G 30M 2G 4G 66 3G 106 12G6 146G 166G 18G 206 22G 24G 215G
Ref(Hz) Ref(dBm)  Limit(dBm) Freq(Hz) Level{dBm) = Freq(Hz) Level{dBm) | Freg(Hz) Level(dBm) = Freq(Hz) Level(dBm]} Port
2402171G -0.89 -30.89 19468966 -57.50 2.389952G  -56.06 24853G -56.89 6.971514G  -50.78 1
BT-LE(1Mbps) CSE NdB
2440MHz 27/03/2018
[0 1M o " port [~/ |
-10- -10-
-20-| -20-
-30-| - S0 P ———— — ——r———— — —T—
-40- -40-
-50- -50-
60| 60|
-70-y, . . -70-, \ . . | | ] | . ] | | o
2.398G 245G 2.4855G 30M 2G 4G 66 3G 106 12G6 146G 166G 18G 206 22G 24G 215G
Ref{Hz) Ref{dBm) Limit{dBm) = Freq(Hz) Level{dBm) = Freq(Hz) Level{dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port
2.44008G -1.84 -31.84 17752166 -58.28 2.3099084G  -57.87 248368G -57.93 6.974328G  -50.59 1
BT-LE(1Mbps) CSE NdB
2480MHz 27/03/2018
0] [ | ponz [~ ]
-10-] -10-
-20- -20-
-30-L = S0 L e o — - —— p—— — — —
-40- -40-
-50-| -50-
so-fipberhwriniibaip | | <0-
-10 n 1 1 -70 1 1 1 1 I I ] 1 ] ] I I 1 ]
23986 245G 2.4855G 30M 2G 4G 6G 8G 106G 12G 146G 166G 186G 206 226 24G 256G
Ref(Hz) Ref(dBm) Limit{dBm) Freq(Hz) LevelidBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port
24799936 -1.51 -31.51 18101926 -57.73 2399586 -57.64 24851126 -56.92 6.9884G -49.62 1
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